Reviews & Opinions
Independent and trusted. Read before buy Murray 6271200X61!

Murray 6271200X61

Manual

Download (English)
Instruction: After click Download and complete offer, you will get access to list of direct links to websites where you can download this manual.

About

Murray 6271200X61About Murray 6271200X61
Here you can find all about Murray 6271200X61 like manual and other informations. For example: review.

Murray 6271200X61 manual (user guide) is ready to download for free.

On the bottom of page users can write a review. If you own a Murray 6271200X61 please write about it to help other people.

 

[ Report abuse or wrong photo | Share your Murray 6271200X61 photo ]

User reviews and opinions

<== Click here to post a new opinion, comment, review, etc.

No opinions have been provided. Be the first and add a new opinion/review.

 

Documents

doc0

PARTS LIST

1695365

1741588

TP 400-4692-00-ST-R
Table Of Contents PRODUCT COMPONENTS PAGES
Engine..... Frame..... Drive..... Auger Housing...... Discharge Chute..... Handle Assembly..... Chute Rod..... Control Panel Assembly..... Decals..... Gear Case..... Wheels...... Headlight.....
Torque Specification Chart... Inside Back Cover

Engine

NOTE: Unless noted otherwise, use the standard hardware torque specification chart.
The above parts group applies to the following Mfg. Nos.:
1695365 - 6271200x61 Dual Stage Snowthrower (2007)
Briggs and Stratton Yard Power Products Group Copyright 2007 by Briggs and Stratton Corporation Milwaukee, WI, USA. All rights reserved

REF NO

25-1 25-2 25-3 25---

PART NO.

761332MA ----002X97MA 028X76MA 710026MA 1501109MA 17X146MA 71060MA 910828MA 579932MA 585416MA 1501112YZMA 1501065MA 71060MA 910828MA 53704MA 1502120MA 590MA 1501201MA 71060MA 710097MA ----1740574PMA 310169MA 25X020MA 1740572PMA 794696 1740875

DESCRIPTION

CORD, STARTER ENGINE BOLT, CARRIAGE RETAINER, PUSH NUT PULLEY, ENGINE WASHER WASHER SCREW 5/16-24 X 1.00 BELT, DRIVE V 3L BELT, AUGER V 4L BRACKET ASSEMBLY, IDLER BUSHING, IDLER BRACKET WASHER, SPLIT SCREW 5/16-24 X 1.00 SPRING, IDLER TRACTION DRIVE PULLEY, IDLER NUT, JAM 3/8-16 GUIDE, ROD BELT WASHER SCREW FRAME ASSEMBLY PLATE, ENGINE SCREW SCREW MOTOR BOX KEY, BRIGGS ENGINE OWNERS MANUAL

Footnotes

167 168
1740906HMA 310169MA 1501369YZMA 711682MA 1735135SM 165X159MA 1733451SM 585781MA 711617MA 017X48MA 25X021MA 25X020MA 1502120MA 590MA 1502169MA 26X306MA 71067MA 1502041MA
COVER, BOTTOM SCREW, 1/4-20 X.63 IDLER ASSEMBLY, AUGER PIN, HAIR.38DIA X 1.64LG PIN, CLEVIS 3/16" DIA SPRING, TENSION ARM CONTROL ASSEMBLY BOLT, 3/8-16 X 1.25 CARRIAGE WASHER WASHER SCREW, TAP 5/16-18 X.75 SCREW, TAP 5/16-18 X.50 PULLEY, IDLER NUT, JAM 3/8-16 COVER, BELT SCREW, TAP WASHER, FLAT SPACER, AUGER BRACKET
1501092YZMA 579851MA 334163MA 579858MA 25X020MA 1501236MA 579868MA 337029MA 1501435MA 001X38MA 303008MA 579859MA 579858MA 334163MA 25X020MA 1501115MA 1501057YZMA 1501158MA 15X114MA 11X30MA 1502105YZMA 11X30MA 165X112MA 1501237MA 71074MA
LF AXLE, SWING PLATE YZ CHAIN, ROLLER #420 x 19.00 BEARING AND RETAINER, ASSEMBLY WASHER SCREW, TAP 5/16-18 x 0.5 ASSEMBLY, HEX SHAFT CHAIN, ROLLER #420 x 18.00 LG BEARING, TRUNION CLUTCH R WHEEL, FRICTION DISC BOLT NUT, KEPS HEX 1/4-20 RING, RETEXT WASHER BEARING AND RETAINER, ASSEMBLY SCREW, TAP 5/16-18 x 0.5 FRICTION PULLY LF PLATE, SWINGING YZ SPACER, FRICTION PULLEY NUT, FLANGE LOCK 3/8-24 RETAINER, RING LF ASSEMBLY, SPRING LINK YZ RETAINER, RING SPRING, EXTENSION INTERMED SPROCKET 33T/7 WASHER, FLAT

Auger Housing

583146MA 2001022MA 15X112MA 1501158MA 582957YZMA 1501389MA 001X45MA 710026MA 1740647RMA 1740745HMA 340720MA 710026MA 760040MA 760603E701MA 760604E701MA 9524MA 3943MA 73826MA 53757MA 25X021MA 1740912HMA 340720MA 710026MA 1501576MA 1501672MA 06X115MA 15X146MA 578063MA 1501216MA
PULLEY, 4L 8.40 OD KEY, SQUARE 3/16 X 3/4 NUT, 1/2-20 SPACER, FRICTION PULLEY RETAINER, BALL BEARING BEARING, BALL BOLT, HEX 5/16-18 X.62 NUT, 5/16-18 HEXWDFLLK HOUSING, ASSEMBLY BLADE, SCRAPER BOLT, 5/16-18 X 3/4 NUT, 5/16-18 PLUG PANEL, BLACK AUGER, ASSEMBLY, LH AUGER, ASSEMBLY, RH BOLT, SHEAR SPACER NUT BEARING, FLANGE SCREW, 5/16-18 X 3/4 SKID, HEIGHT ADJUST BOLT, 5/16-18 X 3/4 NUT, 5/16-18 BRUSH, CLEANOUT CLIP, RETAINER SCREW NUT BLOCK KIT, SHEAR BOLT

Discharge Chute

1735014HMA 305216MA 340720MA 12021MA 71038MA 6711MA 12021MA 6711MA 71071MA 71060MA 71071MA 1501260MA 71038MA 002X97MA 1735015HMA 2X100MA 71071MA 71038MA 760268MA 1501932YZMA 02X101MA 15X145MA 337227MA 1501282MA 760987MA
UPPER CHUTE PIN BOLT, CARRIAGE 5/16-18 X 0.75 WASHER, PLASTIC NUT, 5/16-18 REGHEX NYLOCK WASHER, PLASTIC WASHER, PLASTIC WASHER, PLASTIC WASHER, FLAT WASHER, SPLIT WASHER, FLAT KNOB, T 3.00 NUT, 5/16-18 REGHEX BOLT, 5/16-18 X 1.50 LOWER CHUTE BOLT, 5/16-18 X 1.00 WASHER, FLAT NUT, 5/16-18 HEXNYL FLAP, CHUTE CHUTE COLLAR SCREW, 1/4-20 X 0.75 NUT, 1/4-20 HEX NYLOCK RETAINER RING INNER RETAINER RING OUTER RIVET

Handle Assembly

1740907HMA 1740908HMA 71007MA 7288MA 71072MA 71062MA 71044MA 7289MA 50792MA 1740914HMA 1740915HMA 760074MA 3535MA 4049MA 1501452MA 1501451MA 313441MA 1673MA 15X145MA 336626MA 1740580HMA 25X021MA 308146MA 001798MA 579860MA 1501059YZMA 1501122MA
HANDLE, UPPER LH HANDLE, UPPER RH SCREW, 3/8-16 X 2.00 SCREW, 3/8-16 X 3.00 WASHER, FLAT WASHER NUT, 3/8-16 REGHEX STOP, PLASTIC GRIP-HANDLE FINGER LEVER, ASSEMBLY CLUTCH DRIVE RH LEVER, ASSEMBLY CLUTCH DRIVE LH PIN, PIVOT CLUTCH NUT, PUSH ON CAP BUMPER, RECTANGLE CABLE, DRIVE CABLE, AUGER CLUTCH BRACKET, CABLE ADJUSTER SPRING, AUGER CLUTCH NUT, 1/4-20 GRIP HANDLE, LOWER SCREW BOOT, CABLE BOLT, HEX 1/4-20 X 1.50 YZ SPOOL-CABLE, AUGRT CLUTCH BRACKET, CABLE SPOOL YZ CABLE, LOWER DRIVE 12"

Chute Rod

852-1 852-2 852-3 852-4 852-5 852-6 852-7 852-8 852-9 852-10 852-11 852-869 870
1501533YZMA 164X37MA 1501067MA 017X48MA 579493MA 1740591HMA 1501293MA 1501075YZMA 711682MA 578060MA 578309MA 578063MA 51443MA 309312MA 73664MA 1501456MA 148MA 1501457MA 71045MA 71072MA 309344MA 71046MA 02X101MA 15X145MA 1501074YZMA
ASSEMBLY, YOKE & ROD SPRING GEAR, CHUTE ROTATION 9T WASHER PIN, COTTER BRACKET, CHUTE GEAR PIN, HAIR ASSEMBLY, YOKE ADAPTER YZ PIN, HAIR PIN, UNIVERSAL JOINT PIN, CLEVIS HOUSING, UNIVERSAL KNOB, SLEEVE FLATWASHER NUT, PUSH ON 3/8" EYE BOLT 3/8-16 X 6.50 GROMMET, EYE BOLT BOOT, EYE BOLT NUT, 3/8-16 HEXJAM FLATWASHER.406 X.81 X.066 ADAPTER, BOOT NUT, 3/8-16 HEXNYL BOLT, CARRIAGE 1/4-20 X 0.75 NUT, 1/4-20 CRANK, ASSEMBLY CHUTE

Control Panel Assembly

813 814
1501632YZMA 302900MA 710026MA 1740890PMA 1501642MA 71071MA 71007MA 50786MA 71072MA 71046MA 71044MA 71071MA 306689MA 71081MA 71042MA 6352MA 50782MA 71060MA 71042MA 1501110YZMA 11X30MA 579944MA
HANDLE ASSEMBLY SPEED CONTROL SCREW, 5/16-18 X 1.75 NUT, 5/16-18 ASSEMBLY BAY PANEL - LT ROD, SPEED CONTROL WASHER SCREW 3/8-16 X 2.00 SPRING FLATWASHER NUT, 3/8-16 NUT, 3/8-16 FLATWASHER HANDLE, GRIP PIN, COTTER NUT, 5/16-18 ADAPTER, SPEED ROD -YZ BALLJOINT, STEEL -YZ WASHER NUT, 5/16-18 ROD, ASSEMBLY YOKE RING, RETAINER BEARING, FLANGE

Decals

1740709MA 762179MA 48X5289MA 586341MA 586342MA 304427MA 1740760MA 48X5386MA *
DECAL, ULTRA, PANEL DECAL, SPEED PANEL DECAL, TRACTION, AUGER SYMBOLS DECAL, ISO CHUTE DECAL, ISO AUGER DECAL, FACE HEAD PHONES DECAL, ULTRA 1150/69 TOP AUGER DECAL, 104db CE DECAL, ID PLATE

Gear Case

896MA 895MA 910828MA 71100MA 330434MA 53749MA 780151MA 53743MA 53748MA 760529MA 897MA 53730MA 73905MA 53737MA 583126MA 48275MA 50684MA 48275MA 50795MA 53732MA 53731MA 1740584HMA 333431MA
CASE, GEAR, RH CASE, GEAR, LH SCREW, 5/16-24 x 1.00 NUT, 5/16-24 SCREW, 5/16-24 x 1.50 PLUG, PIPE 0.25-18 SEAL, OIL BEARING, SLEEVE WASHER, FLAT SHAFT, AUGER OUTPUT GASKET, GEAR BOX WORM GEAR KEY, WOODRUFF #91 RING, QUAD 0.924 ID BEARING, FLANGE WASHER, FLAT BEARING, ROLLER WASHER, FLAT KEY WORM BEARING, SLEEVE IMPELLER 10oz TUBE LUBRIPLATE

Wheels

1501563MA 1501089MA 01X193MA 15X145MA 1501114MA 017X83MA 1501138MA 1501838MA 577015MA 15X145MA 239MA 73842MA 1501839MA
SHAFT, AXLE SPROCKET & HUB SCREW, 1/4-20 X 1.75 NUT, 1/4-20 HEX NYLOCK BEARING, AXLE FLATWASHER BUSHING, WHEEL TIRE & RIM, RIGHT SCREW, 1/4-20 X 1.75 HH NUT, 1/4-20 HEX NYLOCK RING, RETAINER PIN, KLIK.25 X 1.38 DIA TIRE & RIM, LEFT

Headlight

626 627
584727MA 762343MA 1501036MA 071372MA 584728MA 316042MA
CASE, HEADLIGHT HEADLIGHT ASSEMBLY WIRE, HARNESS CABLE TIE BRACKET, HEADLAMP SCREW
Hardware Identification & Torque Specifications

Common Hardware Types

Hex Head Capscrew Washer Lockwasher Carriage Bolt Hex Nut
Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance 20%)

Hardware Grade

No Marks

SAE Grade 2

SAE Grade 5

SAE Grade 8

Standard Hardware Sizing When a washer or nut is identified as 1/2, this is the Nominal size, meaning the inside diameter is 1/2 inch; if a second number is present it represent the threads per inch When bolt or capscrew is identified as 1/2 - 16 x 2, this means the Nominal size, or body diameter is 1/2 inch; the second number represents the threads per inch (16 in this example, and the final number is the body length of the bolt or screw (in this example 2 inches long).
Size Of Hardware 8-32 8-36 10-24 10-32 1/4-20 1/4-28 5/16-18 5/16-24 3/8-16 3/8-24 7/16-14 7/16-20 1/2-13 1/2-20 9/16-12 9/16-18 5/8-11 5/8-18 3/4-10 3/4-16 7/8-9 7/8-14 1-8 1-12

in/lbs ft/lbs 220 240

Nm. 2.1 2.3 3.1 3.5 7.6 8.6 15.0 16.3 27.2 31.3 40.8 47.6 68.0 74.8 88.4 102.0 122.217.6 244.8 190.4 210.8 299.2 326.4

in/lbs ft/lbs 580 640

Nm. 3.4 3.5 4.9 5.5 10.9 13.6 23.1 25.8 40.8 47.6 68.0 74.8 102.0 122.4 149.6 163.2 204.0 244.8 353.6 408.0 544.0 598.4 788.8 870.4

in/lbs ft/lbs

Nm. 4.6 4.9 6.8 7.7 16.3 19.0 34.0 34.0 61.2 68.0 95.2 108.8 149.6 163.2 204.0 231.2 299.2 326.4 525.0 571.2 816.0 897.6 1,244.0 1,360.0
The guides and ruler furnished below are designed to help you select the appropriate hardware and tools.

Nut, 1/2

Inside Diameter

Screw, 1/2 x 2

Body Diameter Body Length

900 1,000

Wrench & Fastener Size Guide
1/4 Bolt or Nut Wrench7/16

1/4 1/2 3/4

1/4 1/2 3/4 1/4 1/2 3/4
1. These torque values are to be used for all hardware excluding: locknuts, self-tapping screws, thread forming screws, sheet metal screws and socket head setscrews. 2. Recommended seating torque values for locknuts: a. for prevailing torque locknuts - use 65% of grade 5 torques. b. for flange whizlock nuts and screws - use 135% of grade 5 torques. 3. Unless otherwise noted on assembly drawings, all torque values must meet this specification.
5/16 Bolt or Nut Wrench1/2
3/8 Bolt or Nut Wrench9/16

7/16 DIA.

7/16 Bolt or Nut Wrench (Bolt)5/8 Wrench (Nut)11/16

1/2 DIA.

1/2 Bolt or Nut Wrench3/4

 

Tags

KH 203 Casio VL-1 21FG5RG SX200 Driver 3 H 4640 MX12 4 H6365 P4B533 FM17AH Ul1 Inferno MP9 Pearl 8110 FOR Ps3 HDC-SD9 DVD-S1800 2-WAY KIT SX-GN6 Torment Samsung 73V X2414 Yamaha MDF3 DC C50 MCD212 CDC-615 WA 162 RS2630SH Psr-320 RR-US750 XT 25 DH-100 VGN-P11z Q Dvdr 3480 FL-40 Processor Aqxl 145 14 4 Finepix A340 CQ-C9701N CLP-550-CLP-350 BOX SE WS30 Slim MHC-GX250 SP003V2 TM 21 Acoustics VR3 Canon A1 VT 266 Review Yamaha PF80 R-308AK Finder PME 500SI Cplus LX440 MHC-VX77 1500 Rack RT-29FB20RB TX650 Mercure IC-Q7A LE32A556p1F Pspbl DV296-PM Albummaker 2 BES860XL SDM-090P KH 6519 AF-9400PV2R WM12E191 Aficio 120 Asko 1303 Smartcast TS0GSJ25P LSP-350R SCH-N356 CA5250 VA912B RL41hgps ZWA380 RM-X6S AFK BM-2 Revolution 37PB220S4U MD 4689 Lexmark Z25 KDC-W7031 AV-28KT1BUF QG-HT820 DSC-HX5V Liebherr GN LA-36 PN PV-L453D PRO9000 MW-10 TE300 ZDF501S CQ-VD7005 Korg X2 PX-777 Deskjet 3650

 

manuel d'instructions, Guide de l'utilisateur | Manual de instrucciones, Instrucciones de uso | Bedienungsanleitung, Bedienungsanleitung | Manual de Instruções, guia do usuário | инструкция | návod na použitie, Užívateľská príručka, návod k použití | bruksanvisningen | instrukcja, podręcznik użytkownika | kullanım kılavuzu, Kullanım | kézikönyv, használati útmutató | manuale di istruzioni, istruzioni d'uso | handleiding, gebruikershandleiding

 

Sitemap

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77 78 79 80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 100 101